



Table with header information: CLIENTE (PLESA ANAHUAC Y CIAS, S.A. DE C.V.), FECHA EMISION (20.02.2016), PAGINA (1), DIRECCION (AV. VALLE DE LAS ALAMEDAS No. 66-0), PRODUCTO (Lam.rol.frío temp.tenson rollo), and a signature block for ING. RAMIRO CISNEROS MENCHACA.

Table titled 'COMPOSICION QUIMICA' showing chemical composition for grades 160162, 260546, and 5542674 across various elements like C, Mn, P, S, Si, Cu, Cr, Ni, Mo, Al, V, Nb, Ti, Sn.

Table titled 'PRUEBAS AL PRODUCTO' showing mechanical test results for grades 160162, 260546, and 5542674, including thickness (ESPEJOR) and hardness (DUREZA).

Table titled 'PRODUCTO EMBARCADO' showing shipping details for grades 160162, 260546, and 5542674, including thickness, width (ANCHO), order number (PEDIDO), and delivery/ped. client info.

FIN DE DATOS

EL COMPROMISO DE AHMSA ES SOLO CON EL CLIENTE INDICADO EN ESTE CERTIFICADO, Y SOLO ACEPTAMOS EL DOCUMENTO ORIGINAL. EMITIO : S118542